

PRODUCT MONOGRAPH			
GENERIC NAME	Vitamins + Minerals		
TRADE NAME	OBIVIT-MAX		
FDA REGISTRATION NO.	FR-120333		
PICTURE	ABBERTA'S PRIDE Vitamins + Minerals Obivit-Max Obiv		
MANUFACTURER	Sydenham Laboratories Inc. E. Aguinaldo Highway near cor. Governor's Drive, Dasmariñas, Cavite		
DISTRIBUTOR	Alberta's Pride International Indigo, Inc. Unit 1002, 88 Corporate Center, Sedeño cor. Valero Sts., Makati City		
PHARMACOLOGIC CLASSIFICATION	Food Supplement		
THERAPEUTIC INDICATION	OBVIT-MAX is a dietary supplement composed of different vitamins and minerals that were formulated for the nutrient needs of women during pregnancy and lactation period.		
DOSAGE FORM	Capsule		
FORMULATION Each capsule contains:			
Retinol Acetate (Vit. A) Cholecalciferol (Vit. D3) Tocopheryl Acetate (Vit. Thiamine Mononitrate (Vit. B2) Nicotinamide (Vit. B3) Pyridoxine HCI (Vit. B6) Cyanocobalamin (Vit. B6) Ascorbic Acid (Vit. C) Folic Acid (equivalent to	7it. B1) 2 mg 1.7 mg 20 mg 20 mg 2 mg 312) 2 mcg 60 mg		



		rnama
Sodium Flouride (equivalent to 0.43 mg Flouride)		1 mg
Iron, elemental (as Ferrous Fumarate)		16 mg
Calcium, elemental (as Calcium Pantothenate)		10 mg
Zinc, elemental (as Zinc Sulfate Monohydrate)		1 mg
Potassium lodide (equivalent to 95.57 mcg lodine)		125 mcg
Manganese, elemental (as Manganese Sulfate		1.8 mg
Monohydrate)		-
DOSAGE AND ADMINISTRATION	For women in pre- and post-natal period, recommended dose is one capsule daily or as prescribed by a physician. May be taken with meals if gastrointestinal disturbance occurs.	
PACKAGING	Alu-PVC blister pack of 10's (Box of 100's)	